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Sample name ...........c.ccc.cueuu.......... | POlymer Lithium ion Battery
A NN [ - = /)L 8- = 11
Trade Mark ........cccceveiiiiiinied
BRI vt N/A
Model ...l

o ZWD632833S-1
ZiL = USSR
Ratings......ccovviiiiiiiidd
. 3.87V, 900mAh, 3.483Wh
BIE A e
Classification..........ccccoovievieininnnnd Li-ion Battery
I et B R
APPEAranCe.......ueeeeeeeeeeeeeeeeiiiveenes Silver Cuboid
AT e s K7k

Details information of the battery and the cell built in the battery, as following:

HL AT RS R PR AR A L R R

(

Product
7 fi

Cell
EN

Yo

Battery
Ha it

Model
i)

ZWD632833S

ZWD632833S-1

Nominal voltage
FRAR H

3.87V

3.87V

Rated capacity
WUE R &

900mA

900mAh

Standard charge
current

P 78 HEL L UL

180mA

180mA

Standard discharge
current

TS EEL P VAL

180mA

Maximum
continuous

180mA

OmA

900mA

discharge curren
R N ESETH A H AL

1350mA

1350mA

Limited charge
voltage

78 i R i

4.45V

4.45V

End of discharge
voltage
A& IEH R

3.0V

3.0V

End of charge
current

78 HL AR HLR

180mA

180mA

Dimension

AN

33.0*28.5*6.4(mm)

34.5*28.5*6.5(mm)

Weight
A

12.26g

12.40g
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Possible test case verdicts:

s TR B A5 R AR IR

Test case does not apply to the test N/A

SRIE AE T2 s | B

Test item does meet the requirement |P(ass)
TR H M EFRAENE R o | B

Test item does not meet the
requirement .......ccccoovvevcciiiieeeneeenld

DI H AT SRR ER

F(ail)
Rtk

Testing:
Nz

Date of sample received..................

B B | 20250211

Date(s) of performance of test..........:

S e 2025.02.11 ~ 2025.03.07
HRRPAT H I

Test result: Pass

MR Eit

Remark:

T3 Vibration and T4 Shock test place in the Room 101, Building C, XueZ|we| Creative Park, Yabian
Community, Shajing Street, Bao'an District, Shenzhen, Guangdong, China;

T1 Altitude simulation, T2 Thermal test, T5 External‘short circuit, T6 Crush/lImpact, T7 Overcharge, T8 Forced
discharge test place in the Room 101, 201, Building A.and,Room 301, Building C, Juji Industrial Park,
Yabianxueziwei, Shajing Street, Bao’ an District, Shenzhen; Guangdong, China.

HYE:

T34R3h, TarrdlaH e, ?ﬁﬁeﬂll?ﬁ%zxzw#ﬁﬁﬁﬂ&tﬁﬁ‘EI@IJ%EIC ¥101 B5;

T BB, T2 WHR, T5 MRy, T6 HrE/iksh, T7 37, T8RBIBBENRMRE REFITERX
YIE A% FEEE T HAK1013,201, CHR301.
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[ . CONCLUSION 4512

ltem Sample Number Standard Conclusion
gE| FE g 5 P it g5
Altitude simulation PASS
o AR i
Thermal test PASS
[EESUEES i
Vibration PASS
HRE BO1-B10 UN "Manual of Tests ofs
Shock and Criteria" PASS
R SSTIEy ST/SG/AC.10/1 1/Rev 9 o
External short circuit Subsection 38.3 PASS
VAN Pea B it ae b L%
Crush/ Impact CO1-C10 M) B8k 38.37 PASS
B M i
Overcharge PASS
i 76 HL L B11-518 &tk
Forced discharge PASS
SR O It c11-c30 &tk

Notes % yi:

The conditions of the cells of sample

charged state;

B 22 CO1-COS R S e —

The conditions of the cells of sample No.

fully charged state;
#%éﬁ%eo&cmﬂ@‘
The conditions of the ba

F i 25B06-B10, B15-B 18I

i 176 4 e RUIR S HU A & &1+1EE’J5O%E’J LA

SR A0 B T R 152 4 e HER S FL S 2 R R OB 0% O LS
mple No.B06 to B10, B15 to B18 are after 25 cycles, in fully charged state;
A NTE A FAS S 70 H R R A 25 RS 6 4 e BRI it

The conditions of the cells No.C11 to C20 are at first cycle, in fully discharged state;
R 25 C11-C20 PR A5 9 55 — AN 22 5 78 FELUTBCRRL A 91 5 4 T R AR FR) RS
The conditions of the cells of sample No.C21 to C30 are after 25 cycles ending in fully discharged state.

P d 4 C21-C30 PR A N AE — TN 78 H T30l S 485 AR 5 4T RS A RS
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Instrument Name 1 #% 4 Fi

Battery charge tester Fjth 76 5 HE IR

Battery low press tester =LA FH

Rapid temperature rise tester i i5 22 501

Vibration tester #Ezh&

Vertical shock Tester FEE &4

Battery external short-circuit tester Hgth 45 #5641

DC source Hjiifak

Battery crush tester Hijhif [k id 2

Battery impact te It BRI L

Scal&%

igital multimeter 5 %

e e recorder i E i FAL

Temp.& Humi. Meter J5i% )% it
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[II. TEST METHOD AND DATANI 7 v 4 s

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

NI BRI L A I AT ARG T1 2 T5. IS TEO AT Al FH A 34k () M it B Fa b 4H o B8 T 7 m) LA
JE BRI T 1 28 T P I R B8R 0 PV LEAT DU A2 5 70 LR B Pl T 4L

Eﬁ%mﬁ%mﬁ%%ﬁ\%ﬁ%\%%%\%ﬁ%ﬂ%@k#ﬂﬁﬁ%mﬁ_ﬁjEﬁ%ﬁ%%%%&$$$
FAEMAT X — R UG T HLE A190% o A 56 ML (O BER AN P F 56 4T AR A4 £ e A ek T«

In order to quantify the mass loss, the following procedure is provided.

mass loss= (M{—M2) /M1X100% )

Where M1 is the mass before the test and M2is the mass after th £'1est, when mass loss does not exceed the
values in Table below, it shall be considered as “no mass loss”. # )

JEE A SR AR a5

FiEfik= (M1—M2) /M1X

ﬁ*m%ﬁ%ﬁ%ﬁ%,W%ﬁ%ﬁ%ﬁ%omﬁ%ﬁ%ﬁﬁﬁ?%'ﬂﬁﬁ,%m%“%ﬁ%ﬁ%”o

Mass M of cell or battery
FR Vb BY Rt 2H 5T M

W, Mass lost limited
\ 7O EBURIRIE
y 0.5%
0.2%
0.1%

TRF-4-S-329 Ver.: AIO

[= [m] | AYSCREUERGERAT | it FYIHERKDHHEAMREAF TEERETIE AR 101, 201, C#k301

E%‘l Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: 1-2F, Building A&3F, Building C, Juji Industrial Park,
'@! 7 | Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China

%’gﬁ EBIE Tel: +(86) 0755-82591330 | Mff&E E-mail: webmaster@lcs-cert.com | it Web: www.Ics-cert.com

(= FAFBEMELN Scan code to check authenticity


mailto:webmaster@lcs-cert.com

S

Page 8 of 19 Report No.: LCSA02115183SA

Test T1: Altitude simulation & E##l

Test procedure RKFEFF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 % 5 °C). ¥ FE S 7E 1K SR K T11.6kPaflif £20°C £ 5°CHIFREE N A7 E D6 /NS

Requirement E3R:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRI. ToIRA ToffiR. o BL R TORE K, HLE ik 56 Jm T 3 R R S AR T B i T 3 TR 990 %

Data#{#z:

No. Pre-testill i if After testill i 5 Mais Loss Verdict#
) Mass(g) | Voltage(V) | Mass(g) | Voltage(V) R E AR R CHl Rz

Fl(g) | RUR(NY) | Q) | HUE(V) (%) Y

BO1 12.306 4.42 12.305 4.41 ﬁQS 99.77 PASS/& 1%
B02 12.400 4.43 12.400 4.43 0.0 100.00 PASS/&#%
B03 12.366 4.43 12.365 4.42 8 99.77 PASS/&#%
B04 12.323 4.43 12.323 4.43 0. 100.00 PASS/& 1%
B05 12.301 4.42 12.301 4.42 0.00 100.00 PASS/&#%
B06 12.368 4.42 12.367 ) 0.008 99.77 PASS/&#%
BO7 12.317 4.43 12.317 0.000 100.00 PASS/&#%
B08 12.333 4.42 12.333 0.000 100.00 PASS/&#%
B09 12.372 4.43 12.372 0.000 100.00 PASS/&#%
B10 12.317 4.42 122316 0.008 99.77 PASS/ &

#: No leakage, No venting,N§"

# ERI. TR TR, E

o rupture and no fire

KL

Test cells and batteries dreo be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed
by storage for at least six hou at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

WIS FE M E IR LS5 T-72°C £ 2°C MFBCR D6/, AR5 AE IR IR 255 T-40°C £ 2°C NAFEBCE D6/ . A
vt FEE 2 1) 1) g KR T (DB 3073 Bh o X — I AR EE S 100R, B ¥ AT B FE S E R SR 20°C £ 5°C M A7 724 /)
I o TR A A B A, B T W o 1 0 Tk 2 )N ) 2220 R A 1 276

Requirement &R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRI. ToIRA . ToffR. o BL R ToRE K, HLRE ik 56 Jm T 3 R IS S AR T B i T 3 TR 990 %
TRF-4-S-329 Ver.: A/0
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Data%{#E:

No. Pre-testilll i i After testil i j5 Masﬁs Loss Voltagenloss Verdict
4 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) UK PN LTS CHlE#)

& (g) HE(V) & (g) HE(V) (%) (%)

BO1 12.305 4.41 12.298 4.37 0.057 99.09 PASS/&#%
B02 12.400 4.43 12.394 4.38 0.048 98.87 PASS/&#%
B03 12.365 442 12.359 4.38 0.049 99.10 PASS/&#%
B04 12.323 4.43 12.316 4.37 0.057 98.65 PASS/&#%
B05 12.301 442 12.296 4.38 0.041 99.10 PASS/&#%
B06 12.367 4.41 12.361 4.38 0.049 99.32 PASS/&#%
BO7 12.317 4.43 12.310 4.37 0.057 98.65 PASS/&#%
B08 12.333 442 12.327 4.38 0.049 ] PASS/&#%
B09 12.372 4.43 12.366 4.37 0.048 PASS/&#%
B10 12.316 4.41 12.309 4.38 0.057 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: oI oA ToRR . e UL TEE KL

Test T.3: Vibration #%3}

Test procedureill i ZfE:

1. Cells and batteries are firmly secured to the plai
A L.

2. The vibration:a sinusoidal waveform with a Iogari thmi -‘ « between 7Hz and 200Hz and back to 7Hz
MTHZHE 42 200Hz, AR5 PRI EI7THZ, —MERFRSE15

rm of the vibration machine IR ZE [ 2 AR B (R0

VIR :
3. The logarithmic frequency _ as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18

Hz is reached, The amplitude is then mata d¥at 0,8mm (1,6 mm total excursion) and the frequency increased

until a peak acceleration of 8 gn occurs (app ximately 50Hz), A peak acceleration of 8 gn is then maintained until

4. This cycle repeate 2 tilmes for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /45-/ K i M =AM T AR B 6077 11 1A3F12 2, 363 A I

Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

FORFERTCIRI. ToIRA . ToffiR. O BL R ToRE K, HLRE k56 )5 T 3 R R S AR T B i T 3 FE TR 990 %
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Data%{#E:
No. Pre-testilll i i After testll i j5 Masﬁs Loss Voltagenloss Verdict
4 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) [ EE A R CNERES CHlE#)
i (g) HE(V) & (g) HE(V) (%) (%)

BO1 12.298 4.37 12.297 4.36 0.008 99.77 PASS/&#%
B02 12.394 4.38 12.394 4.38 0.000 100.00 PASS/&#%
B03 12.359 4.38 12.359 4.37 0.000 99.77 PASS/&#%
B04 12.316 4.37 12.315 4.37 0.008 100.00 PASS/&#%
B05 12.296 4.38 12.296 4.38 0.000 100.00 PASS/&#%
B06 12.361 4.38 12.361 4.37 0.000 99.77 PASS/&#%
BO7 12.310 4.37 12.309 4.37 0.008 100.00 PASS/&#%
B08 12.327 4.38 12.327 4.38 0.000 100.00 PASS/&#%
B09 12.366 4.37 12.366 4.36 0.000 - PASS/&#%
B10 12.309 4.38 12.308 4.38 0.008 .00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: oI oA ToMRR . e L TEE KL

Test T4: Shock 3+
Test procedureill i RfER: 4
1. Test cells and batteries shall be secured to the testing machine by eans of a rigid mount which will support
all mounting surfaces of each test battery.
2. Each cell or battery shall be subjected to a half :

: shock of peak acceleration of 150gn and pulse duration

thé¥appropriate minimum peak accelerations

o XTJL/\EE#%U\“' {Ejj1509n E’J#EB‘ZE’JJJD Fﬂ*% Eﬂth%é% =

8 f&w&i%@%ﬁ%fﬁﬁﬁ7ﬁ%ﬁﬁﬁﬁ@g%@%@%ﬁﬁ@&ﬁﬂ%bo?ﬁ
m&ﬁfﬁﬁMFﬁmu_ e, R BT = TR B AR 5 B G 0 T 7 I = ity B R
=Y, B T8

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (1:12150) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(gn) = (3::520) 11 ms

whichever is smaller

TRF 4- S 329 Ver.: AIQ
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Requirement E3R:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRI. ToiRA TofR. O BL R TTHE K, HLRE k56 )5 T 3 R R S AR T B i T 3 TR 990 %

Data%i#E:
No. Pre-testilll i i After testill i j5 Masﬁs Loss Voltagenloss Verdict
4 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) UK PN LTS CHlE#)
JiE(g) FLE (V) i E(g) FLE (V) (%) (%)
BO1 12.297 4.36 12.297 4.36 0.000 100.00 PASS/ & 1%
B02 12.394 4.38 12.393 4.38 0.008 PASS/ & 1%
B03 12.359 4.37 12.359 4.36 0.000 PASS/ & 1%
B04 12.315 4.37 12.315 4.37 0.000 PASS/ & 1%
B05 12.296 4.38 12.296 4.38 0.000 PASS/ 1%
B06 12.361 4.37 12.360 4.36 04008 PASS/ & 1%
B0O7 12.309 4.37 12.309 4.37 0.0 PASS/ & 1%
B08 12.327 4.38 12.326 4.37 8 PASS/ & 1%
B09 12.366 4.36 12.366 4.36 0. PASS/ &%
B10 12.308 4.38 12.307 4.38 0.00 PASS/ & 1%
#: No leakage, No venting,No disassembly No'fupture and no fire
#: LI TR MR, ToRER TG XS
Test T.5: External short circuit 4t
Test method WA 5 ¥%: 3
The cell or battery to be tested shall’ 8d for a period of time necessary to reach a homogeneous

stab|I|zed temperature of 57 + 4 °C, measu id.on the external case. This perlod of time depends on the size and

exposure time shall b A1 2 hours for small cells and small batterles and 12 hours for large cells and large
batteries. Then the C Yat57 £4 °C shall be subjected to one short circuit condition with a total external

DRE B Ah 7R BE TS PMEIR, 57 + 4 °C Ja, FRHEAT AMER RS o J 8 O IS (R R T il B RO A, I
fEAE . AR AP TCIREAT T8/ FEES /) F R SR ST () 220 @ /NS, K RSO AT R H b R B T 2270 12 /)N
o SRJGREMAE 57+4° CIER T4 52— NP/ T 0. 1QRIHM S L BE A K -

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

FEALIRLEZ 3 57+4°C 2 J5 , JLE I [8) 75 7728 1 /NI, R f il R B T BT 1 P 38 B ORI T — L IR T 5744 °C..

Requirement Z3R:

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

FORKE A AMR IR A 170°C, HikK a6 AN A TSR, JEmii, K.
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Data%{#E:

No. Peak temperature(C) No disassembly, No rupture and no fire
UERE) B¢ e Ui Tofifeth . TCREERFN T K

BO1 58.3 PASS/&#%

B02 58.6 PASS/& 1%

BO3 58.7 PASS/&#%

B0O4 58.8 PASS/& 1%

BO5 58.0 PASS/&#%

B06 58.3 PASS/&#%

BO7 58.4 PASS/&#%

BO8 58.5 PASS/[& 1%

B09 58.1 PASS/ i

B10 58.5 PASSI

Test T.6: Impact (applicable to cylindrical cells not less than 18 Mm'in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less? tﬁan 18 mm in diameter)EH (EH TEREANDMT
18 ZKI B ALY Fith)/ B CE A THRETE . 3. Bm/ 40 %i‘tﬂ%ﬂﬁﬁ P18 2K B AL TE B i)

Test procedure JRFEF— ImpactiEid;:

The sample cell or component cell is to be placed ona flat smooth surface A 15.8 mm £ 0.1mm diameter, at

"lchever is greater, Type 316 stainless steel bar is to be

least 6 cm long, or the longest dimension of the cell,
placed across the Centre of the sample. A 9.1 kg + 0.1 Rg 'as&lsto be dropped from a height of 61 £ 2.5 cm at
the intersection of the bar and sample in a controlled manher usmg a near frictionless, vertical sliding track or
channel with minimal drag on the fallmg Mmass. The vertical ifrack or channel used to guide the falling mass shall be
oriented 90 degrees from the horizo, _Jal supportmg surface.

The test sample is to be impacted'wi "rts Iongltudlnal axis parallel to the flat surface and perpendicular to the

longitudinal axis of the 15.8 mm % 0. 1mm‘d metei' curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single |mpact

He B R %ﬂﬂ %?’%ZFEJ: B RKEADT7eom 316 B A EANERUIHE R 0 5, K — & N9.1kg
[ 1 M6 1£2.5cm m&“{%ﬁﬁnno Rrilat v A 5P AT, SRR RO I B4 16.8 0.1 2K R
F BT EL. RV 5 N —*{Maﬁ

Test Procedure{ﬂjﬁtﬂﬁ% ‘Crush#t/&:

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
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crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
HERE S BAE PSP I 5, F s FEZMIN R, 7258 — A efid i b Al B R L N B UKD . BF skt
17, BREHILLN =MiEe —:
()it i ¥ /) 535 $13KN+ 0.78KN:;
(D)AF: ity ¥ FEL S B 222100 224K 5
(C)YFE A TR JR 4R JE 1150 % 8% LA I .
PN T B il N A S B ) — TR B, L0/ T A it S P IR Tt s, (BRI TR s 2 N5 L)
Trla s . B A A2 — IR k.
Requirement E3R:
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

TR e P R TR AN IS 170°C, HRIR R 6/ /NN 2 Py RIS i TE AR A AT K -

DataZiZ (Crush #fJE) :

No. Peak temperature(C) | No disassembly, No fire
s I e il S W TCARR. Toi K
Co1 25.3 _ PASS/ &
co2 255 Y PASSIZH
Co3 25.3 "y, PASS/ &%
C04 251 \/ N PASS/ %
Cco5 25.6 ‘& ) PASS/ &%
C06 N 252 PASS/& 1%
co7 e 25.0 PASS/#
cos N 259 PASS/#Hs
C09 V253 PASS/ 4t
0 N 25.1 PASS/ &4

Test T.7: Overcharge it & SH
Test procedure M AFEFF:
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
PA2 fisilad | HEFE I B R FF 2 A R R e F AR /) L R
(@) R A B 78 F F IS AN 18V, AR fe /) 7 F HLIS LA | SKhR 78 fix K78 HE HL LS R P % B 22V 2 H )
BUNE .
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(b)) FHEFE 78 Fo R I 18V, AN I A/ 78 HE L R 1. 245 (] b e B K R L L
205 CHIMIRIRE T, WRIGHFEE24 /T .
Requirement E3R:

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FORFE AL IR T ANRK S 7 RN TR TEHE K

Data¥#E:
No. No disassembly, No fire
G5 Toftk . Toig-k
B11 PASS/&#% A
B12 PASS/&#%
B13 PASS/ &%
B14 PASS/&#%
B15 '
B16
B17
B18

Test T.8: Forced discharge (for cell)3& ] &
Test procedureJlli#f2R:
Each cell shall be forced discharg at ambient tempe rature by connecting it in series with a 12V D.C. power

supply at an initial current equal to the um discharge current specified by the manufacturer.

rating in series with the test cell. Each | bé forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

20 £ 5 CHIPABHEEET , MEHE fE B AE 12V 1B A AT SRR, B B A IR e R IR A A 46
W SEPCATEIA TN, i

Xof T4 5 B TBCER LR DA ot B JER— N DTG 0 LB, A ot ) A T8 P i ) 88 T 00 28 = B A R
I 3 LA

RequirementER
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and

within seven days after the test.

FORFE AR RIG T ANRK S 7 RN TR TEHE K
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Data#{#z:
No. No disassembly and no fire
CIRe] TR itk
C11 PASS/&i%
C12 PASS/&%
Cc13 PASS/ &k
C14 PASS/ &%
C15 PASS/&i%
C16 PASS/&%
c17 PASS/ &k
Cc18 PASS/& %
C19 PASS/& %
C20 PASS/&%
C21 PASS/&i%
C22 PASS/&Hs
C23 PASS/& %
C24 .
C25
C26
cz7
C28
C29
C30 PASS/&%
TRF 4- s 329 Ver.: A/O
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Important Notice
ey =R
1. The test report is invalid without the official stamp of LCS.
AR FILCSH & AL
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

A RN FEN LERAZL TR

3. Nobody is allowed to partly photocopy this test report without wririt'ten"p&érmission of LCS.

RELCSHH AR, Mo R HAMR S5,

A N\
P N B

illegal transfer, reproduce,

S
) O

4. The report is invalid when anything of following happé& .

embezzlement, imposture, modification or tampering in any m‘"’gdia form.
REsELE. FHL B B, B SOMEBRE AR SR R AL
5. Product information and cug;emen information Erovided by the applicant, we are not

responsible for its authenticity.

F%%Eﬂ%ﬁ%Eﬁ%%k%ﬁf%ﬂﬁﬁﬁﬁiﬁﬁﬁo
6. The test report |sval1dfor the tested samples only.
ﬁﬁ%ﬁﬁﬁ&%ﬁ#%ﬁﬁo

7. The Chinese contents in this report are only for reference.
AR H R A FEN S

8. Objections to the test report must be submitted to LCS within 15 days.

R G A AU MTWREIRE Z HE1S RN FA R T .

***End of report***
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